
AMENDMENT TO CONSULTANT SERVICES AGREEMENT 
BETWEEN THE CITY OF SUNNYVALE AND CDM SMITH FOR 

WATER POLLUTION CONTROL PLANT PROGRAM  
MANAGEMENT SERVICES 

 
This Amendment to Consultant Services Agreement, dated  , is by and 

between the CITY OF SUNNYVALE, a municipal corporation ("CITY") and CDM SMITH 
("CONSULTANT"). 

 
WHEREAS, on March 31, 2014, CITY and CONSULTANT entered into a Consultant Services 

agreement whereby CONSULTANT would provide professional program management services 
necessary for oversight, analysis, coordination, review, consultation, services during construction and 
other services for a project known as Water Pollution Control Plant Program Management; and 

 
WHEREAS, the parties now agree that an Amendment to said Agreement is advisable; 
[...]
disciplines including, but not limited to;  structural, civil, environmental (treatment process), 
electrical, mechanical, industrial process control, LEED Certification, construction management, 
scheduling and coordination of projects with ongoing WPCP operations, operations training and 
manual preparation, commissioning and startup, budgeting and fiscal reporting.  The PMC shall 
provide regulatory knowledge of state and federal laws and regulations, particularly relative to 
water pollution control WPCPs, BAAQMD, NPDES, other related permits, air emissions and 
greenhouse gas regulations, as well as Cal OSHA (safety) and environmental law for EIR/PEIR 
management and compliance. 
 
The PMC shall be structured and situated to sustain Program Management services over a period 
of several years (potentially ten or more) and to be continuously responsible to multiple 
stakeholders including; the Core Project Team, Public Works Project Administration Section 
(PAS), WPCP Management, City executives and elected officials, and members of the general 
Sunnyvale public.  The PMC shall assist in managing design consultant and construction contracts, 
including resolution of potential conflicts (scheduling, design and physical) in the City’s best 
interest.  The PMC shall also be responsible for managing controls (budget and schedule), 
establishing and maintaining a document control system, planning and oversight of regulatory and 



 

2 
 

environmental compliance, public outreach, commissioning, and implementing the automation 
and control system plan.  
 
The Program Manager will work with the City to implement and refine the Master Plan that will 
guide further design and construction of the facility in the most cost-effective and efficient manner 
in compliance with the requirements of the California Environmental Quality Act.  
 
The Program Manager will work with the City and other City consultants and contractors who will 
be working simultaneously on the primary treatment system, the secondary treatment system, the 
tertiary treatment system, the solids handling system, the ACS system, the electrical system, the 
recycled water system, and the WPCP support facilities.  These systems include, but are not limited 
to: 

 Primary treatment system 
o Raw sewage conveyance and pumping 
o Raw sewage screening and screenings processing and disposal 
o Grit removal and grit processing and disposal 
o Primary sedimentation and primary sludge pumping and metering 
o Polymer blending, pumping, and feed 
o Connection to the existing anaerobic digesters 
o Connection to the existing primary effluent pipeline 
o Testing, commissioning, and transfer to the new primary system, and 

decommissioning of the existing primary system 
o Rehabilitation of the existing primary effluent pipelines 

 Secondary treatment system 
o Distribution of primary effluent between new and existing treatment facilities 
o Aeration, mixing, and pumping of the mixed liquor 
o Distribution of the mixed liquor among clarifiers 
o Pumping and distribution of return and waste activated sludge 
o Distribution of secondary effluent to existing filtration facilities 
o Circulation of primary effluent in existing oxidation ponds 
o Pumping and distribution of pond effluent to existing fixed growth reactors 
o Pumping and distribution of fixed growth reactor effluent to existing air flotation 

tanks 
o Separation of algae from the oxidation pond effluent and return to the oxidation 

ponds 
o Pumping of air flotation tank effluent to secondary clarifiers or existing filtration 

facilities 
o Testing and commissioning of the new secondary treatment facilities 

 Tertiary treatment system 
o Rehabilitation of existing filtration and disinfection facilities 

 Solids handling system 
o Thickening of waste activated sludge and feed to digester distribution structure 
o Distribution of thickened primary and secondary sludge among existing anaerobic 

digesters 
o Dewatering of digested biosolids 
o Storage and handling of cake solids 
o Ventilation of odors through a bioscrubber 



 

3 
 

o Return of supernatant liquor to existing oxidation ponds 
 ACS system 

o Communications through a fiber optic cable backbone 
o Local and remote monitoring and control of treatment processes 

 Electrical system 
o Generation of back-up power during outages 
o Distribution of 12 KV primary power across the WPCP 
o Stepdown and distribution of 480V secondary power at load centers 

 Recycled water system 
o Completion of commissioning for the sodium hypochlorite disinfection facility 

 WPCP support facilities 
o Security and flood protection from a new perimeter wall 
o Public parking and access to the Bay Trail 
o Management, administration, operations, maintenance, and laboratory testing in 

new buildings  
o Demolition of existing administration, maintenance, and compliance inspection 

buildings 
 
Design consultants working on the various projects at the WPCP shall oversee all design aspects 
necessary to prepare complete sets of plans and specifications suitable for Public Works bidding, 
and compliant with all applicable requirements.  The PMC shall be responsible for reviewing these 
documents including coordinating these designs with the other consultants and contractors 
working at the WPCP for compatibility and synergy. The PMC shall also be responsible for 
recommending these plans for bidding to the City Engineer per the following City requirements: 
1) plans and technical specifications must be stamped and signed by the Professional Engineer-of-
Record, 2) the plans and specifications shall be coordinated with the City’s bid documents, 
standard provisions, and special provisions, and 3) all submittals shall be in both digital and hard 
copy format.  In addition, the plans and specifications shall not have statements obligating the City 
to do anything other than what is stated in the City’s standard construction contract. They shall 
provide sufficient detail to result in a good quality product while allowing competitive pricing 
where possible and appropriate, and they shall also provide options to the contractor where 
appropriate to obtain the same good level of quality for the best bid price.  Plans and specifications 
must be readily biddable and objective, avoiding use of subjective terms, such as “performing 
work to the satisfaction of the designer or the City”, and proprietary products or services should 
be avoided unless the Consultant has demonstrated there is no other better option.   
 
II.   Location 
 
The existing Water Pollution Control Plant (WPCP) is at 1444 Borregas Avenue, Sunnyvale, Santa 
Clara County, California. 
 
The site lies near the South San Francisco Bay, in the northern part of the City of Sunnyvale.  The 
site includes approximately 16.5 acres of land, approximately 440 acres of wetland, and several 
associated property rights.  The City’s SMaRT (Sunnyvale Materials Recovery and Transfer) 
Station lies to the east and the Sunnyvale East Channel forms the eastern boundary of the site.  The 
City’s municipal solid waste landfill borders the south and west of the site.  The Sunnyvale West 
Channel forms the western boundary of the site.  Several high technology businesses surround the 



 

4 
 

site beyond the City-owned land and Caribbean Drive within Moffett Park.  San Francisco Bay is 
directly north of the site.   
 
III. Background 
 
The existing WPCP was initially built in 1956. With additions over the subsequent 15-20 years it 
has grown to a tertiary treatment facility with an average dry weather flow rate of 14 million 
gallons per day (MGD) and a permitted average dry weather flow rate of 29.5 MGD. An asset 
condition assessment conducted in 2006 identified several critical WPCP structures as at-risk and 
in need of immediate rehabilitation. Based on this assessment, the City began implementing 
several rehabilitation projects and also developed a long-term Strategic Infrastructure Plan (SIP) 
to serve as a road map for the physical improvements and process enhancements needed to 
maintain a high level of treatment and to meet current and expected regulatory requirements and 
stewardship objectives. In 2013, to help implement the SIP, the City secured the professional 
services of an engineering design team of consultants to develop a comprehensive Master Plan, 
which included the “basis of design” development for the various process areas to be rebuilt and a 
programmatic environmental impact report (PEIR). The Master Plan was adopted by City Council 
in 2016.   
 
Current projects active at the WPCP include the removal and dewatering of sediment (biosolids) 
from the oxidation ponds and digesters, construction of new headworks and primary treatment 
facilities, and a condition assessment of the existing secondary and tertiary treatment facilities.  
Future projects at the WPCP will include overall rehabilitation as well as new processes and 
facilities for some portions of the existing WPCP.  The WPCP will be constructed while 
maintaining the existing plant operations at all times for fully compliant discharge. 
 
The current treatment process includes aerated grit removal and primary sedimentation.  Two 
oxidation ponds covering about 440 acres at the south end of San Francisco Bay provide secondary 
treatment.  Tertiary treatment utilizes fixed growth reactors, air flotation tanks for algae removal, 
dual-media filtration, sodium hypochlorite for disinfection, and sodium bisulfate for chlorine 
removal.  The WPCP can treat up to 2 million gallons per day to Title 22 standards for unrestricted 
use and distribution as recycled water for irrigation purposes in parts of Sunnyvale and Cupertino.  
The facility also has four anaerobic digesters and a contract for dewatering biosolids from both the 
digesters and oxidation ponds.  This contract eliminated the need for gravity drained sludge 
dewatering beds and stockpiling dewatered sludge.  This area is now the construction site for new 
headworks and primary sedimentation facilities.  The WPCP has its own State-certified laboratory 
and WPCP personnel perform industrial waste inspections (pretreatment).  WPCP administration 
is housed onsite and ancillary facilities include workshops for Operations and Maintenance, 
multiple storage areas, parking and Bay trail access from Carl Road.   
 
The Sunnyvale Water Pollution Control Plant operates in accordance with NPDES Permit No. 
CA0037621 as adopted by Order R2-2003-0079 of the California Regional Water Quality Control 
Board, San Francisco Bay Region (CRWQCB-SF Bay), and other permits. 
 
IV. Consultant Coordination Requirements 

 



 

5 
 

The City anticipates awarding multiple consulting contracts over the next several years.  The 
Program Management Consultant (PMC) shall coordinate its work with the City and other City 
Consultants who will be working simultaneously on the Headworks and Primary Treatment 
Facility; Rehabilitation Primary Effluent Pipeline from Central Plant to Ponds; Rehabilitation 
Influent Pipelines to WPCP; Existing Plant Rehabilitation; Secondary Treatment Improvements–
Stage 1, Air Flotation Tank Pump Station and Pipeline, Digester Supernatant Pump Station and 
Drainage Piping Upgrades, Thickening and Dewatering Facility–Stage 1, and Maintenance 
Building; Caribbean Drive Parking and Trail Access Enhancements; and Administration and Lab 
Building.  
 
V. Program Management Services 
 
The City expects the PMC to be a focal point for coordination and oversight of the WPCP 
reconstruction process by advising the City in various capacities, including reviewing the work of 
other consultants retained by the City to assess, design, and construct the WPCP projects over 
multiple years.  The PMC will be responsible for providing various services that include design 
management, construction coordination, program management, commissioning, schedule and 
budget controls, records management, public outreach, and oversight of automation and controls 
systems for various projects included in the program.  The PMC’s role is to help the City achieve 
its overall program goals which include: 
 

 Develop process improvements to meet current foreseeable water quality, biosolids, and 
air quality requirements 

 Identify process improvements that are cost effective, incorporate innovative solutions 
and technologies, and promote City goals to maximize water recycling opportunities 

 Provide the WPCP with a more reliable power supply through renewable energy 
generation that provides means to meet future heat and power demands 

 Maximize the use of available space, enhance safety through improved traffic circulation 
and access, and improve public access to the WPCP while ensuring site security 

 Maintain wastewater operations to meet regulatory standards during the course of 
implementing the Master Plan improvements 

 Provide flexibility in responding to financial and regulatory uncertainty 
 Maximize the useful life of the existing WPCP facilities in a manner that minimizes rate 

impacts while maintaining regulatory compliance 
 Incorporate a level of redundancy which provides operations and maintenance flexibility 

to deal with planned and unplanned process downtime 
 In partnership with other agencies, protect the WPCP from flooding and risks associated 

with sea level rise 
 Minimize life-cycle costs (capital and operations and maintenance) to City rate payers 
 

The following is a general outline of services anticipated under the PMC agreement: 
 

 Planning and management of the design efforts for a variety of projects including:  
o Headworks and Primary Treatment Facility  
o Rehabilitation Primary Effluent Pipeline from Central Plant to Ponds 
o Rehabilitation Influent Pipelines to WPCP  



 

6 
 

o Existing Plant Rehabilitation, including the Condition Assessment 
o Secondary Treatment and Dewatering Project (Secondary Treatment 

Improvements–Stage 1, Air Flotation Tank Pump Station and Pipeline, Digester 
Supernatant Pump Station and Drainage Piping Upgrades, Thickening and 
Dewatering Facility–Stage 1, and Maintenance Building) 

o Caribbean Drive Parking and Trail Access Enhancements 
o Administration and Lab Building  

 Planning and management of the overall Program implementation including all of its 
projects 

 Maintaining a Records Management System for the Program 
 Management and controls of the overall WPCP reconstruction budget and schedule 
 Planning and management of regulatory and environmental compliance items 
 Public Outreach 
 Commissioning services for all the projects included in the program 
 Integration and oversight of automation and controls systems for all projects included in 

the program 
 
The City recognizes the general nature of this contract as providing program management 
services and that in general the scope of work is defined by the descriptions below and limited by 
the level of effort stated in the budget. 
 
The PMC shall provide the following services under this agreement: 
 

1. Project Design Management  
The PMC shall be responsible for assisting the City with managing the procurement and 
the design efforts of the projects identified in this scope of work:  

o Project 1.1.3 (Headworks and Primary Treatment Facility–Package 3)  
o Project 1.2 (Rehabilitation Primary Effluent Pipeline from Central Plant to 

Ponds); Project 1.3 (Rehabilitation Influent Pipelines to WPCP)  
o Project 2.1 (Existing Plant Rehabilitation, including the Condition Assessment)  
o Projects 2.2, 2.6, 4.1, 4.2, and 8.4 (Secondary Treatment Improvements–Stage 1, 

Air Flotation Tank Pump Station and Pipeline, Digester Supernatant Pump Station 
and Drainage Piping Upgrades, Thickening and Dewatering Facility–Stage 1, and 
Maintenance Building)  

o Project 8.1 (Caribbean Drive Parking and Trail Access Enhancements)  
o Project 8.3 (Administration and Lab Building)   

Projects shall be managed in accordance with the guidelines of their contracts.  Specific 